n° Cod. Description Qt| Dis. Kg

1 5011228 SCREW TCE 12X90 8 0.10
2 400758 COMPLETE ROLLER SUPPORT 2 | 12265 | 2.51
3 5011610 EYEBOLT M16 2 0.22
4 400757 SIDE WORKING PLANE (4S) 2 | 11599 | 6.01
5 400738 SIDE WORKING PLANE (S) 2 | 12002 8.4
6 400746 ROLLER 2 | 12216 | 6.94
7 5010608 SPRIG 6x10 4 0.001
8 5091604 CILINDRIC PIN D16X50 8 0.07
9 5030803 WASHER D8 8 0.006
10 | 5010825 SCREW TCE 8X10 9 0.01
1 400756 MIDDLE WORKONG PLANE 2 | 11600 | 6.24
12 400747 CENTRAL WORKING PLANE 1111598 | 11.64
13 | 5010822 SCREW TCE 8X20 1 0.01
14 400782 RAIL SUPPORT 16| 10980 | 1.59
15 400734 SLIDE RAIL 4| 11913 | 22.58
16 | 5011013 SPRIG 10X20 4 0.009
17 | 5011414 SCREW TCE 14X55 32 0.09
18 400766 COMPLETE SPLIT NUT 4 112232 | 1.93
19 400784 REGULATION ROD 4 | 11930 | 3.26
20 400783 REGULATION ROD SUPPORT 4| 10981 | 2.03
21 | 5023002 NUT M30 4 0.264
22 | 5023003 NUT M30 LOW 4 0.149
23 400785 HANDLE 4 | 11001 1.02
24 | 5010801 SPRIG 8X10 4 0.002
25 | 5011420 SCREW TCE 14X60 16 0.10
26 400743 PLATE (4S) 1111595 | 151.9
27 400739 PLATE (S) 1112021 | 1153
28 | 5350114 PROXIMITY M30 1 0.16
29 | 5340062 CONNECTOR with CABLE 1 -
30 400124 LIMIT SWITCH PLATE 1| 11377 | 0.45
31 | 5030503 STEEL FLAT WASHER D5 2 0.000
32 | 5020502 SELF-BLOCKING BOLT M5 2 0.002
33 | 5010503 SCREW TE 5X20 2 0.004
34 | 5350030 STOP LIMIT SWITCH 1 0.25
35 | 5020501 NUT M5 2 0.002
36 | 5010513 SCREW TE 5X40 2 0.007
37 400744 FRAME (4S) 1| 11606 | 83.51
38 400740 FRAME (S) 1111999 | 184.6
39 | 5350019 EMERGENCY STOP SWITCH 1 0.10
40 | 5020801 NUT M8 1 0.007
41 | 5010817 SCREW TCE 8X30 1 0.02
42 400958 DOOR WITH HINGES 1| 12008 | 3.23
43 400931 DOOR 1| 12007 | 2.80
44 | 5010609 SCREW TBCE 6x10 8 0.003
45 400946 EYEBOLT CONNECTION 2 | 11897 | 0.26
46 | 5091603 PIN 16x40 1 0.05
47 | 5011417 SCREW TE 14X45 8 0.074
48 | 5091601 PIN 16x40 1 0.06
49 | 5011201 SCREW TCE 12X30 2 0.04
50 400767 TIE ROD CENTRAL PLAN 1| 12233 | 0.06
51 | 5020802 SELF LOCKING NUT 1 0.008
52 | 5010807 SCREW TCE 8x15 4 0.01
53 | 5010621 SCREW TCE 6X20 4 0.005
54 | 5030605 GROWER D6 4 0.001
55| 5350118 CONNECTOR with CABLE 1 -
56 | 5350112 PROTECTION LIMIT-SWITCH 1 0.15
57 400199 PLEXIGLASS PROTECTION SUPPORT 112173 | 1.59
58 | 400725/1 PLEXIGLASS PROTECTION 1] 11068 | 1.87
59 | 5020601 BOLT Mé 5 0.003
60 | 5030601 WASHER D6 5 0.001
61 | 5010607 SCREW TBCE 6X16 5 0.004
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